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TEST REPORT

Report number : JPD-TR-16233-0
Issue date : January 26, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant . KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . DA27

FCCID - JOYDA27

Date of test : November 10, 23, 24, 25, 2016, December 1, 14, 2016
January 23,2017

Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TOV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, or any agency of the federal government.

Testedby J%(/k M/t\%/&i jap/@///w/ /jém&v

Taiki Watanabe Tadahiro Seino
Kazangi Larte

Kazunori Saito

Approved by Ao Mo
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1. Summary of Test
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1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v03r05

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

== it_e ms Test items Condition Result
Section
15.247(a)(2) (%'IS;; I)?:andW|dth / Occupied Bandwidth Conducted PASS
15.247(b)(3) FI;/Ioe:;/(lenljum conducted (average) output Conducted PASS
15.247(d) Ear}d I_Edge Compliance of RF Conducted Conducted PASS
missions

15.247(d)
15.205 Spurious Emissions nggi:fézd PASS
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS
15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-16233-0
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
g’i%?w?a: +81-45-943-6253 Fax: +81-45-943-6314

Mobile Phone

Kyocera

DA27

N/A

Pre-Production

Battery: DC 3.7V

(W)54.0 x (D) 24.6 x (H) 118.0 mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
38.726mW (IEEE802.11b)
16.788mW (IEEE802.11g)
16.982mW (IEEE802.11n: HT20)

Internal antenna

1.5dBi

Report number: JPD-TR-16233-0
FCC ID: JOYDA27



2.3 Variation of the family model(s)

Not applicable
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2.4 Operating channels and frequencies

Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
2.5 Operating mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
Tested Channel Frequency [MHz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between

available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare

the level, and the maximum noise.

The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-16233-0

FCC ID: JOYDA27
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2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

iii) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

iii) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0
Test Report Rev.FCC-C3.1 FCC ID: JOYDA27



Page 8 of 77

3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. | FCCID/DoC | Comment
1 | Mobile Phone KYOCERA DA27 N/A JOYDA27 EUT
2 | AC Adapter au N/A N/A N/A *
*: AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*: AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
micro USB a. 2. AC Adapter AC 120V
60Hz

Note1: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-16233-0
FCC ID: JOYDA27
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v03r05, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW = 3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
Analyzer

EUT Attenuator

Coaxial cable

4.2 Limit

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date : November 10, 2016

Temperature 241 [C]

Humidity : 423 [%] Test engineer

Test place Shielded room No.4 Tadahiro Seino

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

DTS Bandwidth [MHz]
Channel Frequency [MHz]
IEEE802.11b IEEE802.11g 'EE(EfT%; !
Low 2412 10.080 16.423 17.625
Middle 2437 10.082 16.415 17.610
High 2462 10.038 16.407 17.609
Occupied Bandwidth (99%) [MHz]
Channel Frequency [MHz]
IEEE802.11b IEEE802.11g 'EE(EIE.‘F(’Z%; !
Low 2412 14.0689 16.5427 17.7119
Middle 2437 14.0480 16.5441 17.6859
High 2462 14.0902 16.5446 17.7016

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-16233-0

FCC ID: JOYDA27
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4.4 Trace data
[IEEE802.11b]

Channel Low

& Agilent
Ref 16 dBm #Atten 20 dB
#Peak
Log
i gl RS, | RANS 2y
4B/ WSW \ w&%
ey
Y WM
P
LAy
ML 82
Center 2.412 00 GHz Span 36 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Occ BH Z PWr 9980 7
14,0689 MHz x d8  -680 df

Transmit Freq Error  5.437 kHz

% dB Bandwidth 160.980 MHz
Channel Middle
Ret 18 dBm #ftten 20 dB
#Peak
Log
18 Ly A AR
dB/ ij MXW
il W
e U
LgAw
ML 32
Center 2.437 08 GHz Span 36 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 2.867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 /
14,0480 MHz xd 00 &

Transmit Freq Error  -3.853 kHz
% ¢B Bandwidth 16,682 MHz

Channel High

& Agilent

Ref 18 dBm #Atten 26 dB

#Peak

Log

16 AN AASIS | A AN D g

4B/ WW N MXM

»
e W
M ",

LAy

M1 82

Center 2.462 00 GHz Span 36 MHz

#Res BH 108 kHz #UBH 308 kHz Sweep 2.867 ms (1001 pts)

Occupied Bandwidth Occ BH Z Pur 9909 1

14,0902 MHz x d8  -680 df

Transmit Freq Error  -32.334 kHz

% dB Bandwidth 10.938 MHz
TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0
Test Report Rev.FCC-C3.1

FCC ID: JOYDA27
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[IEEE802.11g]

Channel Low

& Agilent
Ref 18 dBm #Atten 26 dB
#Peak
Log
16
dB/ > il liy e slilog &
o il “\Mlv\“w
LAy
ML 52
Center 2.412 08 GHz Span 38 MHz
#Res BH 100 kHz +UBH 308 kHz Sweep 2.867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  99.00 2
16,5427 MHz ®xdB -080 b

Transmit Freq Error  -11.111 kHz

% dB Banduidth 16.423 HHz
Channel Middle
% Agilent
Ret 18 dBm #ftten 20 dB
#Peak
Log
16
dB/ & g el Teelinfiestog &
’ ",
W\IWK‘ i
LgAw
ML 52
Center 2.437 08 GHz Span 36 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 2.867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 /
16.5441 MHz xdB -600 b
Transmit Freq Error  -10.641 kHz
% dB Banduidth 16.415 HHz
Channel High
& Agilent
Ref 16 dBm #Atten 20 dB
#Peak
Log
18
a8/ 5 g Tperralie sl porlnltbnn i frdogy L:
i .,.M\'f "
i Vo
LAy
M1 82
Center 2.462 00 GHz Span 36 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur 9909 1
16.5446 MHz x d8  -680 df
Transmit Freq Error  -25.642 kHz
% dB Bandwidth 16.467 MHz
TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0
Test Report Rev.FCC-C3.1

FCC ID: JOYDA27
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[IEEE802.11n (HT20)]

Channel Low

& Agilent
Ref 18 dBm #Atten 26 dB
#Peak
Log
16
a8/ N MM LRV R e P -
-~ \“”‘m
W Tetmipaaty,
LAy
ML 52
Center 2.412 08 GHz Span 38 MHz
#Res BH 100 kHz +UBH 308 kHz Sweep 2.867 ms (1061 pts)
Occupied Bandwidth Occ BN % Pur  99.00 2
17.7119 MHz ®xdB -080 b

Transmit Freq Error  1.843 kHz

% ¢B Bandwidth 17.625 MHz
Channel Middle
% Agilent

Ret 18 dBm #ftten 20 dB

#Peak

Log

16

4B/ > it LN i e <
" i Hﬁ“"m

poreen "‘*

LgAw

ML 32

Center 2.437 08 GHz Span 36 MHz

#Res BH 108 kHz #UBH 300 kHz Sweep 2.867 ms (1061 pts)

Occupied Bandwidth Occ BN % Pwr  99.00 /
17,6859 MHz xdB -600 b

Transmit Freq Error  —4.369 kHz

% dB Bandwidth 17.618 MHz
Channel High
& Agilent
Ref 1@ dBm #Atten 20 dB
#Peak
Log
18
Y e el a A o s i <
e R‘M

seitl” ",

VY T
LAy
M1 82
Center 2.462 00 GHz Span 36 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur 9909 1

17.7016 MHz x d8  -680 df
Transmit Freq Error  -17.755 kHz
% dB Bandwidth 17.669 MHz
TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0
Test Report Rev.FCC-C3.1

FCC ID: JOYDA27
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5. Maximum conducted (average) output power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v03r05, Section 9.2.2.2 Method AVGSA-1]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 1-5% of the OBW, not to exceed 1MHz.
b) VBW = 3 x RBW.
) Span = 1.5 times the OBW.
) Sweep time = auto-couple.
) Detector = RMS.
f) Trace mode = Clear/Write, Single, 100 count

c
d
e

g) Points = 2 x Span / RBW
- Test configuration
Spectrum
EUT Attenuator Analyzer
Coaxial cable
5.2 Limit
1W (1000mW)or less
5.3 Measurement result
Date . November 10, 2016
Temperature © 241 [C)
Humidity o 423 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino

TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0
Test Report Rev.FCC-C3.1 FCC ID: JOYDA27
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[[EEE802.11b]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mWw) (mW)
(MHz)
Low 2412 4.89 10.52 15.41 34.754 =1000 PASS
Middle 2437 5.36 10.52 15.88 38.726 =1000 PASS
High 2462 4.96 10.52 15.48 35.318 =1000 PASS
[IEEE802.11g]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 1.17 10.52 11.69 14.757 =1000 PASS
Middle 2437 1.73 10.52 12.25 16.788 =1000 PASS
High 2462. 1.37 10.52 11.89 15.453 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mWw) (mW)
(MHz)
Low 2412 1.29 10.52 11.81 15.171 =1000 PASS
Middle 2437 1.78 10.52 12.30 16.982 =1000 PASS
High 2462 1.47 10.52 11.99 15.812 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mW)

Report number: JPD-TR-16233-0

TOV SUD Zacta Ltd.
FCC ID: JOYDA27

Test Report Rev.FCC-C3.1
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5.4 Trace data
[IEEE802.11b]
[Battery Full]
Channel Low

Agilent

Ref 16 dBm #ftten 20 dB
#fvy

Log

PAvg
168
Hl §2
Center 2,412 B8 GHz Span 30 MHz
#Res BH 1 MHz #WBH & MHz Sweep 1 ms (1001 pts)

Channel Power Power Spectral Density

489 dBm /10.0800 MHz -65.15 dBm/Hz

Channel Middle

Agilent

Ref 16 dBm #ftten 20 dB
#fvy

Lo

PAvg
168
Hl §2
Center 2,437 B8 GHz Span 30 MHz
#Res BH 1 MHz #WBH & MHz Sweep 1 ms (1001 pts)

Channel Power Power Spectral Density

5.36 dBm /10.8820 MHz -64.67 dBm/Hz

Channel High

Agilent
Ref 18 dBm #Atten 20 dB
#Hvg
7 ==
4B/
e
PAvy
168
W1 52
Center 2.462 86 GHz Span 30 MHz
#Res BH 1 MHz #WBH 8 MHz Swesp 1 ms (1081 pts)
Channel Power Power Spectral Density
496 dBm /10.8380 MHz -65.05 dBm/Hz
TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1 FCC ID: JOYDA27



[IEEE802.119]
[Battery Full]
Channel Low
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= Agilent

Ref 10 dBm #Atten 20 dB
#Aug
Log
14
dB/

p P

e e
PRug
169
Hl $2
Center 2,412 0 GHz Span 30 MHz
#Res BH 1 MHz #WBH & MHz Sweep 1 ms (16801 prs)
Channel Power Power Spectral Density
1.17 dBm  /16.4230 MHz -70.98 dBm/Hz
Channel Middle
i Agilent
Ref 18 dBm #Atten 20 dB
#Aug
Log
19 -
dB/
o \L"“M
i IJJW "‘1&,_'\
LY
FAvg
169
K1 $2
Center 2,437 08 GHz Span 30 MHz
#Res BH 1 MHz #JBH & MHz Sweep 1 ms (1001 pts)
Channel Power Power Spectral Density
1.73 dBm /16.4150 MHz -70.42 dBm/Hz

Channel High

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

2% Agilent
Ref 18 dBm #Atten 20 dB
#Avg
Log
18 L -
dB/
Mj ow,
M'm M‘m
ke M
FAvg
106
Kl $2
Center 2.462 08 GHz Span 30 MHz
#Res BH 1 MHz #WBH & MHz Sweep 1 oms (1001 pts)
Channel Power Power Spectral Density
137 dBm /16.4870 MHz -70.78 dBm/Hz

Report number: JPD-TR-16233-0
FCC ID: JOYDA27



[IEEE802.11n (HT20)]
[Battery Full]
Channel Low

Page 17 of 77

Agilent

Ref 160 dBm #Atten 20 dB

#fvy

Log
16

PAvg

108

Hl $2

Center 2.412 08 GHz
#Res BH 1 MHz

Channel Power

129 dBm /17.6250 MHz

Channel Middle _

Channel High

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Agilent

#VBH & MHz

Ref 160 dBm #Atten 20 dB

Span 30 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-71.17 dBm/Hz

#fvy

Log
16

uY

PAvg

108

Hl $2

Center 2.437 08 GHz
#Res BH 1 MHz

Channel Power

1.78 dBm /17.6100 MHz

Agilent

#VBH & MHz

Ref 160 dBm #Atten 20 dB

Span 30 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-70.68 dBm/Hz

#fvy

Log
16

PAvg

108

Hl $2

Center 2.462 08 GHz
#Res BH 1 MHz

Channel Power

1.47 dBm /17.6090 MHz

#VBH & MHz

Span 30 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-70.99 dBm/Hz

Report number: JPD-TR-16233-0
FCC ID: JOYDA27



Page 18 of 77

6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 D01 v03r05, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be atleast 30dB below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0
Test Report Rev.FCC-C3.1 FCC ID: JOYDA27



6.3 Measurement result
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Date November 10, 2016
Temperature 241 [C]
Humidity 423 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
IEEE802.11b]
RF Power | Band-edge | Band-edge | Difference .
Frequency Limit
Channel MH Level Frequency Level Level dB Result
(ME2) (dBm) (MHz) (dBm) (dBm) (=)
Low 2412 -3.50 2400.00 -41.36 37.86 Atleast 30dB below from peak of RF PASS
High 2462 -4.10 2486.46 -64.66 60.56 Atleast 30dB below from peak of RF PASS
IEEE802.11g]
RF Power | Band-edge | Band-edge | Difference .
Frequency Limit
Channel (MHz) Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412 -9.91 2399.60 -45.01 35.10 Atleast 30dB below from peak of RF PASS
High 2462 -9.83 248414 -58.67 48.84 Atleast 30dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power | Band-edge | Band-edge | Difference .
Frequency Limit
Channel MH Level Frequency Level Level dB Result
(MHz) (dBm) (MHz) (dBm) (dBm) (dBm)
Low 2412 -9.91 2398.88 -45.13 35.22 Atleast 30dB below from peak of RF PASS
High 2462 -9.77 2485.10 -57.16 47.39 Atleast 30dB below from peak of RF PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1

FCC ID: JOYDA27
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Zacta
6.4 Trace data
[IEEE802.11b]
Channel Low
MErl 2399 95 GHg
Fef 18 dEm #Htten 2@ dB -42.45 dBm
#Feal -
Log
It wﬁw
4B/ W oy
(F,»f \H“\
i DA Vi
i T W
B et P T hmmna,
LgHu LT b T
W1 52
Center 2,400 G0 GHz Span 88 MHz
#hes BH 100 kHz #\BH 200 kHz Sweep 7667 ms (101 pts)
Marker Trace Type % Hxiz Amplitude
1 1 Frag 2.399 95 GHz -42.45 dBm
2 1 Frag 2,408 BA GHz -41.36 dBm
3 10 Frag 2.411 52 GHz -3.50 dBm
Channel High
= Agilent
Mkrl 2.486 46 GHz
Ref 18 dBm #Atten 26 dB -64.66 dBm
#Peak .
Log
19 .wﬁuﬁw.
dB/ w
J‘lﬁ{ \\H\
Dl341 Mﬁd \J&M
G R
dBm v o Z
Laf Wi VO A A
V1 352
Center 2,483 58 GHz Span 88 MHz
#Res BH 100 kHz #WBH 308 kHz Sweep 7.667 ms (1861 pts)
Marker Trace Type ® Axie Amplituda
1 ¢h) Frag 2.436 46 GHz -B4.66 dBm
2 65 Frag 2,483 5@ GHz -£7.30 dBn
3 [¢h] Frag 2.461 B2 GHz -4.1@ dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1 FCC ID: JOYDA27
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Zacta
[IEEE802.11g]
Channel Low
Mkrl 2.393 68 GHz
Ref 18 dBm #Atten 26 dB -45.81 dBm
#Peak
Log 3
18 &
4B/ jW‘W‘*“‘““‘“\K
] ulf \\Ed.
-39.9 W‘M“U‘““'" W‘WM
dBm i W
Lafv WWIK
V1 52
Center 2.408 B9 GHz Span 3@ MHz
#Res BW 166 kHz #UBHW 308 kHz Sweep 7.667 ms (1601 pts)
Marker Trace Type ¥ Axiz Amplitude
1 (&) Freg 2,399 BB GHz -45.81 dBm
z (65 Frag 2.48@ BA GHz -4E.42 dBm
3 (6] Freg 2.484 56 GHz -9,91 dBm
Channel High
Mkrl 2.484 14 GHz
Ref 18 dBm #Atten 26 dB -58.67 dBm
#Peak
Loy 2
18 &
dB/ JW”MM*‘*K
/ \
] | I,'( \u ,
-39.5 w0 * 2L
dBn M
ng\.l' C et L
V1 352
Center 2,483 58 GHz Span 88 MHz
#Res BH 100 kHz #WBH 308 kHz Sweep 7.667 ms (1081 pts)
Marker Trace Type ® Axie Amplituda
1 (65 Frag 2.484 14 GHz -52.67 dBm
2 (&) Freg 2,483 58 GHz -59,12 dBm
3 (65 Frag 2.454 54 GHz -9.83 dEm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1 FCC ID: JOYDA27
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Zacta
[IEEE802.11n (HT20)]
Channel Low
Mkrl 2.338 88 GHz
Ref 18 dBm #Atten 26 dB -45.13 dBm
#Peak
Log 3
18 oS
B/ )J,.M«LM,LVLJ..JWL]\
) j
] Pl g W
-39.9 W‘“‘m, f'w
dB Sk iy
ng'\." MMWHWM\“”J"A
V1 52
Center 2.408 B9 GHz Span 3@ MHz
#Res BW 166 kHz #UBHW 308 kHz Sweep 7.667 ms (1601 pts)
Marker Trace Type ¥ Axiz Amplitude
1 (&) Freg 2,398 88 GHz -45,13 dBm
2 (65 Freg 2,488 @A GHz -45.53 dBm
3 (6] Freg 2,485 76 GHz -9,91 dBm
Channel High
Mkrl 2.485 18 GHz
Ref 18 dBm #Atten 26 dB -57.16 dBm
#Peak
Loy 2
18 Lod
4B/ JML.HMML
D Lyt \ )
-39.8 pa F
dBrm WM
ng‘\.l' gy, Jer,
V1 352
Center 2,483 58 GHz Span 88 MHz
#Res BH 100 kHz #WBH 308 kHz Sweep 7.667 ms (1081 pts)
Marker Trace Type ® Axie Amplituda
1 (65 Freg 2.485 1@ GHz -57.1F dBm
2 (&) Freg 2,483 58 GHz -59.88 dBm
3 (65 Freg 2.454 54 GHz -9.77 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1 FCC ID: JOYDA27
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 D01 v03r05, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the intentional radiator
shall be at least 30dB below thatin the 100kHz bandwidth within the band that contains the highest level of the desired power.

7.3 Measurement result

Date . November 10, 2016

Temperature © 241 [C)

Humidity : 423 [%] Test engineer

Test place . Shielded room No.4 Tadahiro Seino

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHz] [dB] Results Chart Result
Low 2412 At least 30dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 30dB below from peak of RF | See the trace Data PASS
High 2462 At least 30dB below from peak of RF | See the trace Data PASS
TUV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1 FCC ID: JOYDA27
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7.4 Trace data

[IEEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz

s Agilent s Agilent

Mkrl 451,86 MHz Mkre 4.824 GHz

Ref 18 dBm #Atten 20 dB -67.69 dBm  Ref 10 dBm #Atten 20 dB —66.60 dBm
#Peak #Peak
Log Lng 5
18 18
dB/ dB/
ol ol
-34.6 -34.6
dBm 1 dBm 2—]
Lofv | — ; (f PO TP T  Lofw ... v Z ““ " by
V1 52 V1 32
Start 30.6 MHz Stop 1666 0 GHz  Start 1.660 GHz Stop 5.000 GHz

#Res BH 108 kHz

#UBH 300 kHz

Sweep 92.73 ms (1061 pts)

#Res BH 108 kHz

#UBH 300 kHz

Sweep 382.3 ms (1061 pts)

Marker Trace Type W Axig fimplituda Marker Trace Type W Axig fimplituda
1 [45] Freqg 451.8 MHz -67.69 dBm 1 [45] Freg 2,412 GHz -4.56 dBm
2 6] Freg 4.824 GHz -E6.68 dEm
5GHz-10GHz 10GHz-15GHz
2 Agilent ¥ Agilent
Merl 7.506 GHz Mkrl 14.246 GHz
Ref 18 dBm #fitten 20 dB —67.60 dBm  Ref 10 dBm #Atten 20 dB -64.98 B
#Peak Peak
Log Log
16 16
dB/ B/
ol 0l
s =346 .
dBm dBm Qe
LoAy s . vy Lgfv 4 sl
V1 52 V1 32
Start 5.008 GHz Stop 1666 GHz  Start 10,600 Gz Stop 15,000 GHz
#Res BH 100 kHz #UBH 308 kHz Sweep 477.9 ms (18601 pts) #Res BH 166 kH=z #UBH 300 kHz Sweep 477.9 ms (10601 pts)
Marker  Trace Type W fxic Anplitude Marker  Trace Type i Axis Amplitude
1 (45 Freqg 7.500 GHz -67.60 dBm 1 5] Frag 14.248 GHz -64.98 dBn
15GHz-20GHz 20GHz-25GHz

Mkrl 16.256 GHz

Agilent

Wkrl 24.476 GHz

Ref 16 dBm #fitten 20 dB -65.86 dBm  Ref 18 dBm #fitten 20 dB -64.26 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-34.6 \ -34.6 J
dBm dBm
" 2. o " b A " T -
Lgfv o et | By a
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 16,258 GHz -65.86 dBm 1 [45] Freg 24,478 GHz -64.26 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1

FCC ID: JOYDA27
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. Zacta
Channel Middle
30MHz-1GHz 1GHz-5GHz
Mkrl 476.2 MHz Mkr2 4.876 GHz
Ref 18 dBm #Atten 28 dB -66.94 dBm  Ref 18 dBm #Atten 28 dB -65.79 dBm
#Peak #Peak .
Log Laog
18 18
dB/ dB/
ol ol
-34.8 -34.8 ”
dBm dBm PI lk,
LgAy . L.?_. L bty i i Lafv |, YRR SR TS e - ks
Y1 32 Y1 32
Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 92.73 ms (1001 pts)  #Res BW 100 kHz #YBH 308 kHz Sweep 382.3 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 476.2 MHz -66.94 dBm 1 (48] Frag 2.436 GHz -3.98 dBm
2 1) Freq 4.876 GHz -E5.78 dBn
5GHz-10GHz 10GHz-15GHz
Mkrl 7.716 GHz Mkrl 13.715 GHz
Ref 18 dBm #Atten 28 dB -67.19 dBm  Ref 18 dBm #Atten 28 dB —64.46 Bm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-34.8 -34.8 N
dBm dBm [
LQHU Aridedy LENrT g..... " ey " LQHU o A . ik, v, b s b dhinnd
Y1 32 Y1 32
Start 5.000 GHz Stop 10,000 GHz  Start 10,000 GHz Stop 15,008 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 7.718 GHz -67.19 dBm 1 (48] Frag 13.715 GHz -64.46 dBm
15GHz-20GHz 20GHz-25GHz
- Agilent 4 Agilent
Mkrl 19.568 GHz Mkrl 24815 GHz
Ref 16 dBm #fitten 20 dB -65.82 dBm  Ref 18 dBm #fitten 20 dB -64.46 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-34.8 \ -34.8 N
dBm dBm o
Lghy s e 4 & i LI Lofv S 2 2 s
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 19,568 GHz -65.82 dBm 1 [45] Freg 24,815 GHz -64.46 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0
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. Zacta
Channel High
30MHz-1GHz 1GHz-5GHz
Mkrl 561.4 MHz Mkrz 2.488 GHz
Ref 18 dBm #Atten 28 dB -69.08 dBm  Ref 18 dBm #Atten 28 dB -63.42 dBm
#Peak #Peak
Log Laog 5
18 18
dB/ dB/
ol ol
-34.3 -34.3 2
dBm 1 dBm f,ﬂ
LgAw ) in L £ o i et LOAY e i i i it .
Y1 32 Y1 32
Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 92.73 ms (1001 pts)  #Res BW 100 kHz #YBH 308 kHz Sweep 382.3 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 581.4 MHz -69.88 dBm 1 (48] Frag 2.464 GHz -4.34 dBm
2 1) Freq 2.488 GHz -£3.42 dBn
5GHz-10GHz 10GHz-15GHz
Mkrl 7.186 GHz Mkrl 13.548 GHz
Ref 18 dBm #Atten 28 dB -67.69 dBm  Ref 18 dBm #Atten 28 dB -65.44 Bm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-34.3 -34.3
dBm § dBm
P T - - " e A " LaRv " A "o
Y1 32 Y1 32
Start 5.000 GHz Stop 10,000 GHz  Start 10,000 GHz Stop 15,008 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 7.188 GHz -67.69 dBm 1 (48] Frag 13.548 GHz -65.44 dBm
15GHz-20GHz 20GHz-25GHz
- Agilent 4 Agilent
Mkrl 19,278 GHz Mkrl 24,915 GHz
Ref 16 dBm #fitten 20 dB -65.88 dBm  Ref 18 dBm #fitten 20 dB -64.11 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-34.3 . -34.3 N
dBm ¢ dBm
Lol ] R . bl Lty s ke arsssene 4
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 19,278 GHz -65.88 dBm 1 [45] Freg 24,915 GHz -64.11 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0

Test Report Rev.FCC-C3.1 FCC ID: JOYDA27



[IEEE802.119]
Channel Low
30MHz-1GHz

Page 27 of 77

1GHz-5GHz

Hkrl 475.2 MHz

Hkr2 2.464 GHz

Ref 16 dBm #Atten 28 dB -76.85 dBm  Ref 18 dBm #Atten 28 dB -64.67 Bm
#Peak #Peak

Log Log i

18 18

dB/ dB/

ol ol

-41.1 -41.1 X

dBm T dBm J E

LaAv PO TP o il . [ orvere T L

U1 52 U1 52

Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz

#Res BH 100 kHz

#UBH 300 kHz

Sweep 92.73 ms (1061 pts)

#Res BH 100 kHz

#UBH 300 kHz

Sweep 382.3 ms (1061 pts)

Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 5] Frag 475.2 MHz -78.85 dbn 1 5] Frag 2,415 GHz -11.89 dBEn
2 [48] Freg 2.464 GHz -E4.67 dBn
5GHz-10GHz 10GHz-15GHz

Mkrl 7.835 GHz

Agilent

Mkrl 14.296 GHz

Ref 18 dBm #fitten 20 dB -67.20 dBm  Ref 19 dBm #fitten 20 dB -65.25 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl Dl
-41.1 -41.1 .
dBm 1 dBm
2. o
LaRv . S g * LaAv 4 * * s
¥l 52 ¥l 52
Start 5.000 GHz Stop 10.006 GHz  Start 16,000 GHz Stop 15.008 GHz

#Res BH 100 kHz

#UEH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 100 kHz

#UEH 308 kHz

Sweep 477.9 ms (1061 pts)

15GHz-20GHz

Mkrl 19.635 GHz

- Agilent

Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [¢5] Freg 7.835 GHz -67.28 dEn 1 [¢5] Freg 14,296 GHz -65.25 dEn
20GHz-25GHz

Mkrl 24,635 GHz

Ref 18 dBm #fitten 20 dB -65.60 dBm  Ref 18 dBm #fitten 20 dB -63.86 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl Dl
-41.1 , -41.1 N
dBm dBm
" - » F s . ! s, ORI "
Lofv =iy ! Lo e o st Lo
¥l 52 ¥l 52
Start 15.000 GHz Stop 20.008 GHz  Start 20,000 GHz Stop 25.008 GHz

#Res BH 100 kHz

#UEH 308 kHz

Sweep 477.9 ms (1061 pts)

#Res BH 100 kHz

#UEH 308 kHz

Sweep 477.9 ms (1061 pts)

Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 &4 Freg 19.635 GHz -6E.68 dBn 1 &4 Freg 24,835 GHz -63.86 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0
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. Zacta
Channel Middle
30MHz-1GHz 1GHz-5GHz
Mkrl 633.3 MHz Mkrz 2.384 GHz
Ref 18 dBm #Atten 28 dB -71.02 dBm  Ref 18 dBm #Atten 28 dB -62.13 dBm
#Peak #Peak
Log Laog i
18 18
dB/ dB/
ol ol
-39.7 -39.7 3'[
dBm 1 dBm \ﬂ {"
LgAv . ) s v ; $ o S B s Rl vrrsay e e FeRSm—v— — -
Y1 32 Y1 32
Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 92.73 ms (1001 pts)  #Res BW 100 kHz #YBH 308 kHz Sweep 382.3 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag £33.3 MHz -71.82 dBm 1 (48] Frag 2.444 GHz -9.69 dBm
2 1) Freq 2.384 GHz -62.13 dBn
5GHz-10GHz 10GHz-15GHz
Mkrl 6.965 GHz Mkrl 14.265 GHz
Ref 18 dBm #Atten 28 dB -67.39 dBm  Ref 18 dBm #Atten 28 dB -64.81 dBm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-39.7 -39.7 K
dBm 1 dBm "
LgAy oy by - LgAy b ALegnk
Y1 32 Y1 32
Start 5.000 GHz Stop 10,000 GHz  Start 10,000 GHz Stop 15,008 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag £.965 GHz -67.38 dBm 1 (48] Frag 14.265 GHz -64.81 dBm
15GHz-20GHz 20GHz-25GHz
- Agilent 4 Agilent
Mkrl 18,685 GHz Mkrl 24825 GHz
Ref 16 dBm #fitten 20 dB -65.56 dBm  Ref 18 dBm #fitten 20 dB -64.20 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-38.7 . -38.7 i
dBm dBm o
Lgy [ k. . \ A LgRy femmset st P y s T
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 18,685 GHz -65.58 dBm 1 [45] Freg 24,825 GHz -64.28 dBn
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0
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. Zacta
Channel High
30MHz-1GHz 1GHz-5GHz
Mkrl 648.1 MHz Mkrz 2.412 GHz
Ref 18 dBm #Atten 28 dB -71.17 dBm  Ref 18 dBm #Atten 28 dB -63.12 dBm
#Peak #Peak
Log Laog 3
18 18 s
dB/ dB/
o bl |
-41.8 -41.8 2[
dBm i dBm _}f I\
LgAy " Py n ) TR remgrrgre S K< o1 s pail Mo o
Y1 32 Y1 32
Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 92.73 ms (1001 pts)  #Res BW 100 kHz #YBH 308 kHz Sweep 382.3 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 648.1 MHz -71.17 dBm 1 (48] Frag 2.464 GHz -16.95 dBm
2 1) Freq 2.412 GHz -£3.12 dBn
5GHz-10GHz 10GHz-15GHz
Mkrl 7.255 GHz Mkrl 14.328 GHz
Ref 18 dBm #Atten 28 dB -67.72 dBm  Ref 18 dBm #Atten 28 dB -64.89 Bm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-41.8 -41.8 .
dBm 1 dBm
LgAy - B " ] Lghy e ol " - ; o
Y1 32 Y1 32
Start 5.000 GHz Stop 10,000 GHz  Start 10,000 GHz Stop 15,008 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 7.255 GHz -67.72 dBm 1 (48] Frag 14.328 GHz -64.89 dBm
15GHz-20GHz 20GHz-25GHz
- Agilent 4 Agilent
Mkrl 16.215 GHz Mkrl 24,248 GHz
Ref 16 dBm #fitten 20 dB -65.37 dBm  Ref 18 dBm #fitten 20 dB -64.12 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-41.8 . -41.8 i
4Bl
- S . , NSO s PRV B I FI I
Lgfv Lgfv
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 16,215 GHz -65.37 dBm 1 [45] Freg 24,248 GHz -64.12 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0
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[IEEE802.11n (HT20)]
Channel Low
30MHz-1GHz 1GHz-5GHz
4 Agilent 4 Agilent
Mkrl 914.6 MHz Mkr2 2,464 GHz
Ref 16 dBm #fitten 20 dB -70.84 dBm  Ref 18 dBm #fitten 20 dB -64.57 dBm
#Peak #Peak
Log Log B
16 16
dB/ dB/
Dl Dl
-40.9 -40.9 2
dBm i dBm J E
Lgfv vy vy Ao i LotV o e
¥l 82 ¥l 82
Start 30.8 MHz Stop 16600 B GHz  Start 1.0600 GHz Stop 5.888 GHz
#Res BH 166 kHz #YBW 368 kHz Sweep 92.73 ms (1861 pts)  #Res BH 166 kHz #YBW 368 kHz Sweep 382.3 ms (1861 pts)
Marker Trace Type X Rxig Amplitude Marker Trace Type X Rxig Amplitude
1 [£H) Freq 914.5 MHz -78.84 dBn 1 [£H) Freq 2.416 GHz -8.89 dEn
2 [65] Frag 2.464 GHz -64.57 dBm
5GHz-10GHz 10GHz-15GHz
Mkrl 7.856 GHz Mkrl 14.298 GHz
Ref 18 dBm #Atten 28 dB -66.25 dBm  Ref 18 dBm #Atten 28 dB -65.02 dBm
#Peak #Peak
Log Lng
10 10
dB/ dB/
ol ol
-46.0 -46.0 .
dBm L dBm ‘ o
LQHU SET ey A 1 LQHU A O™ ™ b
Yl 52 vl 52
Start 5.000 GHz Stop 10.008 GHz  Start 10,000 GHz Stop 15.098 GHz
#Res BH 166 kHz #YBH 368 kHz Sweep 477.8 ms (1061 pts)  #Res BH 166 kHz #YBH 368 kHz Sweep 477.8 ms (1061 pts)
Marker  Trace Type o s Anplitude Marker  Trace Type o s Anplituda
1 €8} Freq 7.858 GHz -E6.25 dBn 1 €8} Freq 14.298 GHz -E5.82 dBn
15GHz-20GHz 20GHz-25GHz
Mkrl 15.668 GHz Mkrl 21.788 GHz
Ref 18 dBm #Atten 28 dB -64.34 dBm  Ref 18 dBm #Atten 28 dB -63.98 Bm
#Peak #Peak
Log Laog
18 18
dB/ dB/
D ol
-46.8 . -46.8 N
dBm ) dBm s
AT A i, P Anik " n " s A ot b g
LgAw LgAw v
Y1 32 Y1 32
Start 15,800 GHz Stop 20,000 GHz  Start 20,000 GHz Stop 25,009 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 15.668 GHz -64.34 dBm 1 (48] Frag 21.788 GHz -63.98 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-16233-0
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. Zacta
Channel Middle
30MHz-1GHz 1GHz-5GHz
Mkrl 493.7 MHz Mkrl 2.446 GHz
Ref 18 dBm #Atten 28 dB -78.54 dBm  Ref 18 dBm #Atten 28 dB -9.86 dBm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-39.9 -39.9 ﬂ
dBm 1 dBm p \..
LgAy " AT N . " LaRv Lo P e
Y1 32 Y1 32
Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 92.73 ms (1001 pts)  #Res BW 100 kHz #YBH 308 kHz Sweep 382.3 ms (1061 pts)
Markar Trace Type K iz fAnplitude Markar Trace Type K iz fAnplitude
1 (48] Frag 493.7 MHz -78.54 dBm 1 (48] Frag 2.448 GHz -9.86 dBm
2 1) Freq 2.384 GHz -E1.59 dBn
5GHz-10GHz 10GHz-15GHz
Mkrl 7.185 GHz Mkrl 14.875 GHz
Ref 18 dBm #Atten 28 dB -66.86 dBm  Ref 18 dBm #Atten 28 dB -64.92 dBm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-39.9 -39.9 .
dBm 3 dBm "y
LoAy g, st AR it ' LoRv - dooabthed
Y1 32 Y1 32
Center 7.500 GHz Span 5 GHz  Start 100890 GHz Stop 15,908 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 7.185 GHz -66.86 dBm 1 (48] Frag 14.875 GHz -64.92 dBm
15GHz-20GHz 20GHz-25GHz
- Agilent 4 Agilent
Mkrl 19.528 GHz Mkrl 23,795 GHz
Ref 16 dBm #fitten 20 dB -65.62 dBm  Ref 18 dBm #fitten 20 dB -63.70 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-38.9 L -38.9 N
4Bl e
m 4, iy by ™ o Fdprboidad o i, } o dBm s bonas. i o PV 8 Nl s e ¥ ey’
Lgfv Lghy [k
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 19,528 GHz -65.62 dBm 1 [45] Freg 23,795 GHz -63.78 dBm
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. Zacta
Channel High
30MHz-1GHz 1GHz-5GHz
Mkrl 988.1 MHz Mkrz 2.412 GHz
Ref 18 dBm #Atten 28 dB -708.78 dBm  Ref 18 dBm #Atten 28 dB -61.62 dBm
#Peak #Peak
Log Laog 1
18 18
dB/ dB/
ol ol
-40.1 -40.1 2
dBm 7 dBm |\
LgAy " n st . oo LGAW i Py T P
Y1 32 Y1 32
Start 30,6 MHz Stop 1680 0 GHz  Start 1080 GHz Stop 5.090 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 92.73 ms (1001 pts)  #Res BW 100 kHz #YBH 308 kHz Sweep 382.3 ms (1061 pts)
Markar Trace Type K sz fAnplitude Markar Trace Type K Az Anplitude
1 (48] Frag 986.1 MHz -78.78 dBm 1 (48] Frag 2.456 GHz -168.87 dBm
2 1) Freq 2.412 GHz -E1.62 dBn
5GHz-10GHz 10GHz-15GHz
Mkrl 7.385 GHz Mkrl 14.358 GHz
Ref 18 dBm #Atten 28 dB -67.28 dBm  Ref 18 dBm #Atten 28 dB -63.56 Bm
#Peak #Peak
Log Laog
18 18
dB/ dB/
ol ol
-40.1 -40.1 i
dBm 6 dBm ’
LRy o s, 4 - ! o Ly Rt =
Y1 32 Y1 32
Start 5.000 GHz Stop 10,000 GHz  Start 10,000 GHz Stop 15,008 GHz
#Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1001 pts)  #Res BH 100 kHz #YBH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ Az Amplituda Marker Trace Type ¥ Az Amplituda
1 (48] Frag 7.385 GHz -67.28 dBm 1 (48] Frag 14.358 GHz -63.56 dBm
15GHz-20GHz 20GHz-25GHz
- Agilent 4 Agilent
Mkrl 19,938 GHz Mkrl 23.580 GHz
Ref 16 dBm #fitten 20 dB -65.42 dBm  Ref 18 dBm #fitten 20 dB -63.80 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
-48.1 -48.1 N
B i B —— AT
LgAv : pes - i = it LgAv = o
W1 52 W1 52
Start 15,000 GHz Stop 20.000 GHz  Start 20.000 GHz Stop 25.080 GHz
#Res BH 160 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)  #Res BH 108 kHz #4BH 308 kHz Sweep 477.9 ms (1061 pts)
Marker Trace Type ¥ A fimplituda Marker Trace Type ¥ A fimplituda
1 [45] Freg 19,938 GHz -65.42 dBm 1 [45] Freg 23.588 GHz -63.88 dBm
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